

National Cheng Kung University
Materials Corrosion Prevention Center
Daxue Road 1, Tainan
Tel. : (06)2757575-62942

ACKU research and Development
Foundation
Daxue Road 1, Tainan
Tel. : (06)2757575-56462

Material Erosion, Writing nr. MCPC 90012

Taiwan, 28/03/2001

<p style="text-align: center;">TEST REPORT ZINGA TESTIMONIAL 10000 HOURS SALT SPRAY TEST TRANSLATION</p>
--

Entrusted to : Sincere Bidder Ltd Contact person : Peter Lin
Address : 9F-2, Roosevelt Road 253, Section 3, Taibei, Taiwan

Tel. : (02)2362-8189
Fax : (02)2362-2374

Name of the test : 10000 hours salt spray test

Date of receipt : 27/02/01

Name of the tested sample : organic zinc powder coating (ZINGA)
Group B-211

-
- (1) The steel panel treated by hot-dip and overcoated with 60 μm of the organic zinc powder coating ZINGA, passed the 10000 hours salt spray test (conducted according to the norm ASTM B 117-94) with 0.01% of red rust on the surface.
 - (2) The steel panel treated by hot-dip and overcoated with 120 μm of the organic zinc powder coating ZINGA, passed the 10000 hours salt spray test (conducted according to the norm ASTM B 117-94) without any visible formation of red rust.
 - (3) The bare steel panel coated with 120 μm of the organic zinc powder coating ZINGA, passed the 10000 hours salt spray test (conducted according to the norm ASTM B 117-94) with 1% of red rust on the surface.